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TEST CERTIFICATE
FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-17-10-18-01

Product:

Producer:

Order:

Test report:

Test results:

Floor covering  SLIM FIT 
(1 mm Vinyl + 5 mm board + 1 mm cork)
Dimensions: 1200 mm x 210 mm x 7 mm

Corkart - Industria de Corticas Ltd.

Parque Industrial de Vendas Novas, Lt 20
7080-341 VENDAS NOVAS
PORTUGAL

Testing and Classification of selected properties according to EN 14041:2008 (CE-Iabelling)

2717351

Property Results
Declaration according

to EN 14041:2008

Reaction to fire according to
EN ISO 9239-1:2010 and EN ISO 11925-2:2011;
Classification according to EN 13501-1:2010

- Critical heat flow
- Smoke production

6.4 kW / m2

748 % min
Cfi-sl

Sliding behaviour according to EN 13893:2003 ja = 0.41 dass DS

Formaldehyde emission according to EN 717-1:2004 undetectable dass El

Content of PCP according to CEN/TR 14823:2004 undeterminable PCP < 5 ppm

Dresden, 18 October 2017


